iiﬁé’?) LDstone and Associates, Inc.

Engimeerig, Geolagy, & Water
Resource Consulting

Engineering Geology and Water Resonrce Cousultants

December 31, 2013

Mr. Bret Icenogle, Engineering Review Section Manager
Mr. Robert Pohl, Enforcement Specialist

Water Quality Control Division

Colorado Department of Public Health and Environment
4300 Cherry Creek Drive South

Denver, Colorado 80246

Re: CDPHE Enforcement Order DC-110829-1
Meadow Mountain Water Supply Company
December 31, 2013 Preliminary Engineering Report

Dear Mr. Icenogle:

Per Colorado Department of Public Health and the Environment (CDPHE) Enforcement Order DC-
110829-1 dated August 29, 2011, the treatment system utilized by the Meadow Mountain Water
[...]
Current and historic operational constraints can be summarized by a lack of turbidity control, a lack
of monitoring and record keeping, and a lack of treatment and distribution system maintenance.
However, as the operation and maintenance plan, including record keeping improvements, is
implemented, these constraints will diminish. Turbidity control in the current treatment system is
limited by the system’s capability to remove very fine particles and problems associated with
system operations and maintenance. The water treatment facility is not designed to remove
particles smaller than 5 um under optimal conditions. MMWSC is currently in the process of
developing and implementing a more rigorous operation and maintenance schedule. Such a
schedule has not existed in the past.

Various system components and operations can limit turbidity loading, including source water
intake sequencing, sedimentation flow rate, filtration system operations, and clearwell/storage
tank maintenance. Infiltration gallery sequencing and water source decision making is largely
dictated by historical seasonal trends recalled from memory or in response to water quality already
being experienced in the facility. The flow rate and therefore settling rate of particles within the
sedimentation basin is controlled by influent and effluent flow rates which are controlled by system
logic but undermined by short circuiting. This short circuiting is occurring because the bottom of
the sedimentation basin is sagging, allowing flow under the main baffle. Lastly, the sedimentation
basin is not cleaned or maintained on a regular basis, and this likely contributes to turbidity.
Similarly, the clearwell is not cleaned or maintained, and evidence from September 2013 flood
emergency response data collection suggests that the clearwell is contributing to turbidity loading
of finished water.

During normal operations, filtration system efficacy depends on proper pressure control and bag
replacement schedules. The filtration system should be operated based on dedicated pressure
gauges for each filter; the filters should be replaced when the pressure differential across a single
bag exceeds the acceptable level. Currently, only combined system pressure is monitored, and the
condition of individual bags is not analyzed independently. Due to lack of data and record keeping
(replacement schedule, pressures, volume of water treated, associated operations and
maintenance, etc.), it is unknown how effective the filter bag replacement schedule has been.

The only daily water quality monitoring and record keeping which occurs is final water turbidity
and chlorine concentration. While new operation, maintenance, and record keeping procedures are
being implemented, current maintenance activity records are limited to some operations, financial

Lidstone and Associates, Inc. Page 13 Meadow Mountain Water Supply Company
December 2013 Preliminary Engineering Report



records, and operator memory. There is no record of daily operations and maintenance activities
for the following: pressures at the time of filter bag replacement, chlorine addition, bleed line
operations, treated water flow rates, interruptions in operations, daily operating time of treatment
facility, storage tank levels, etc. There is also no record of scheduled or unscheduled maintenance
tasks such as UV bulb replacement, cleaning of any tanks or pipelines, pipe freezes or failures, pipe
conditions, valve exercising, hydrant flushing, replacement or calibration of pumps, etc. The system
is also lacking a number of residential water meters (approximately 20% of meters are broken at
any given time over the past 5 years) and record of treated and distributed water volume is not
maintained. An accurate water balance (comparison of produced/treated and delivered water)
cannot be conducted.

There are operations and maintenance activities which require more attention or improved
planning and record keeping. For example, the sedimentation basin is short-circuiting due to a lack
of structural support at the base, the UV intensity meter requires recalibration, and the UV low
intensity alarm needs to be reconnected until the ultrafiltration system is installed and the UV
system is removed.

There are no records that allow one to determine the frequency of turbidimeter calibration. Water
chlorination is also of concern. The chlorine metering pump provides a normalized reading and
actual dosing cannot be established. When changes are required in the chlorination system, the
operator adjusts concentrations and flows without proper calibration curves. As part of this PER,
recommendations have been made to retrofit the sedimentation basin, remove the UV system from
the treatment chain (recommended ultrafilters render this step obsolete), and install an automated
chlorine pump and analyzer. An inline turbidimeter will be installed as part of the system as well.

As for the distribution system, there are no accessible isolation valves in the distribution system as
all access boxes have been sheared off and/or rendered useless because they are so inaccessible
due to packed dirt. Furthermore, the valves are not accurately mapped and have not been exercised
in decades. The condition of the distribution system and its components is unknown. However, a
valve replacement schedule and valve exercising schedule is under development and will be
implemented starting when the ground thaws in the spring of 2014. Valve replacement will also
create the opportunity to identify and document pipe conditions around the valves throughout the
system; this information will allow prioritization of future pipe replacement.

4.4 Growth

MMWSC has a potential for growth up to 54 lots, currently 41 are fully developed, although only
half are inhabited year-round. It is likely that approximately three lots will be developed in the next
2-3 years. There are two lots that are owned by adjacent owners who have no intention to develop
their second lot. According to the Colorado State Demography office, unincorporated areas of
Boulder County have experienced a -4.5% growth rate from 2000 to 2010. Boulder County has
experienced a 7% growth rate over the same decade, while Colorado experienced a 1.5% growth
rate. Therefore, a factor of 20% growth will be applied to both the population (of 80 residents) and
residential demand. This growth rate has been taken into consideration in this report.

5. Assessment of Alternatives

5.1 Description

Various treatment and filtration technologies have been compared along with connection to the
Allenspark Water and Sanitation District in order to meet MMWSC's goal of economical compliance
with EPA and CDPHE turbidity limits. The five main design criteria for the comparison of treatment

Lidstone and Associates, Inc. Page 14 Meadow Mountain Water Supply Company
December 2013 Preliminary Engineering Report



technologies are as follows: 1) peak demand of 50 gpm, 2) treatment efficacy in removal of ultrafine
particles smaller than 0.3 pm, 3) minimization of backwash volume due to site size constraints, 4)
optimization of existing building and components, and 5) minimization/avoidance of the addition
of “chemicals” beyond chlorine. A particle size distribution analysis was conducted in September
2013, during the catastrophic flood event. This analysis illustrated the presence of ultrafine
particles, and high loading of particles smaller than 0.3 um. Figure 3 illustrates the findings.

Figure 3 Catastrophic Flood Event Particle Size Distribution Analysis

50 Particle Size Distribution
€ B Finished/Boiled Water Sept 16
s 70
= B South Fox Creek Raw Water Sept 18
v 60
(7]
i .
g 50 Willow Creek Raw Water Sept 18
o
& 40
{]
2 30
L
°
£ 20
: i
@ 10
a

</=0.3 0.4-1.0 1.1-5.0 5.1-10.0 10-15 15-20 20-25 20-30
Particle Size Categories (um)

While particles transported during the catastrophic flooding event may vary slightly in size from
those transported during seasonal spring runoff events, the size distribution can be used as an
approximation for the particles experienced throughout the year. Due to the known pore size of the
existing final filters (5 pm) and the particle sizes experienced by the system (75%-92% particles
smaller than 5 pm), “no action” was not considered a reasonable option/alternative. Likewise, all
bag and cartridge filtration technologies were eliminated from consideration due to the larger pore
sizes (minimum pore size of 0.2 pm) and the inability to add a coagulant due to excessive filter
replacement costs. Conventional treatment (coagulation, flocculation, sedimentation, filtration, and
disinfection) was not considered a reasonable alternative due to the site footprint size limitations,
operator requirements, large amount of backwash and waste water, and relatively high raw water

quality.

The reasonable alternatives which were compared are direct filtration, microfiltration,
ultrafiltration, alternative filtration technologies, and connection to Allenspark Water and
Sanitation District. Design criteria and comparisons can be found in Section 5.2.

Direct filtration can be used for high quality water supplies such as MMWSC source water. A typical
direct filtration chain would consist of the addition of a coagulant, rapid mixing, limited
flocculation, and filtration (see example schematic in Figure 4). The benefits of direct filtration
include low capital costs, low coagulant dosages, and short duration of flocculation. The limited
flocculation ensures a pinpoint floc which can penetrate the filter depth and optimize filter storage

Lidstone and Associates, Inc. Page 15 Meadow Mountain Water Supply Company
December 2013 Preliminary Engineering Report



EQUIPMENT INSIDE OF THIS LINE TO BE SKID—MOUNTED

ey i - [ >
TURBIDIMETER L

(OPT_IO_NAL)

=

SELF~CLEANING 2
—y \/
FILTER X @ ]

RAW WATER : = N /" BACKWASH |
’:RS%MGE‘:ARIB'XE)? @ - . h_' ¢ STATIC = \ SUPPLY
MIXER UltraFlex OPTION 1
OPTION 1 SVOo PUMPED FROM
E,';S‘{A”ELESE%ED fo\)szLE HOLLOW—FIBER ULTRAFILTRATION SKID '?Eb?ILCATED SUPPLY
RESERVOIR WITH X—FLOW SXL HP55 UF MODULES
OPTION 2 op;k%r:‘ 2ELEVATED TANK

OR _DISTRIBUTION
PRESSURE

@ OPTION_ 3

PUMPED FROM
CLEARWELL

FROM RAW
WATER PUMP

OPTION 3
FROM_DAY TANK
AND RAW WATER
FEED PUMP

L

]
]
]
]
1
1
1
I
N

| B HYPOCHVOMEM  FEED SYSTEM  FEED SYSTEM
COAGULANT .
(FLOW—PACED) {Flow PReD
AVTA
BACKWASH & FORWARD e
FLUSH TO DRAIN BACKWASH
15 Psl
COMPRESSED AIR
~ (AR INTEGRITY TESTING)
CHEMICALLY
: ENHANCED
D AV7B BACKWASH
AVi01] VALVES AND_ EQUIPMENT
DENOTED WITH THIS SYMBOL
R eLoEn ol TR R ceron:
SEE NEXT SHEET ) AIR COMPRESSOR BACKWASH EFFLUENT
VALVES AND EQUIPMENT

ED
AND INSTALLED BY CONTRACTOR.
SEE ITEM LIST.

TYPICAL EQUIPMENT SUPPLIED
WITH UltraFlex PACKAGE
FOR FIELD MOUNTING Figure 4

UltraFlex 1A-1 System Flow Schematic

Filter Tech Systems, Inc.
Grand Junction, Colorado
888-287-8292

UltraFlex Sheet 1A-1
Hollow Fiber System Flow Schematic

UltraFiltration System (Typical)




and backwashing. The entire treatment system would consist of the existing intake lines and
sedimentation basin (basin would be stripped, repainted, and repaired), followed by the direct
filtration chain as described above. A new in-line turbidimeter and an in-line chlorine feed and
analyzer system would be required and would be sequenced following filtration and prior to the
existing clearwell. The clearwell would be retrofitted with baffling. The waste system would consist
of a backwash supply pump which would ultimately pump backwash water through the filter media
to the existing overflow and sludge pond. The pond would be retrofitted to meet 10-day retention
volume with 2 feet of freeboard. Such a pond would be exempt from SEO permitting and review
requirements. An NPDES permit would be required for surface discharges.

Microfiltration typically consists of multiple 0.1 to 0.3 um absolute pore size filters in parallel.
Whereas ultrafiltration consists of multiple 0.02 to 0.03 pum absolute pore size filters in parallel.
Both microfiltration and ultrafiltration are considered membrane technologies and consist of
similar components. Microfiltration would need to be considered with coagulant addition due to
inability to remove particles smaller than 0.3 um. Membrane technologies can be used on a wide
variety of waters and provide an absolute barrier for microorganisms and possible suspended
contaminants. A typical membrane system would consist of pre-filtration (20-300 pm, depending
on the system); membrane filtration units; a backwashing system; and a Clean-In-Place (CIP)
system (see general schematic in Figure 5). The benefits of a membrane system are high recovery
rates (limited waste water), effective particle removal, and small footprint. The remainder of the
treatment system would be similar to the direct filtration treatment system discussed above with
the existing intake lines, retrofitted sedimentation tank, membrane skid, new chlorine feed pump
and analyzer, retrofitted clearwell, and the retrofitted pond. An NPDES permit may be required for
surface discharges.

The last filtration system under consideration is a buoyant media clarifier with pressure filter. The
upflow clarifier and downflow media filter provide high recovery rates due to improved
clarification and less particle loading on the filter. Such a system would consist of a particle strainer,
buoyant media clarifier, filter media (anthracite, sand, and garnet), and airwash backwash system.
The benefits of such a system are the lack of chemical addition, small footprint, and water recovery
efficiency. The upflow clarifier and filter would not require maintenance of the existing
sedimentation basin. The system would be followed by a new chlorine feed pump and analyzer,
retrofitted clearwell, and the retrofitted pond. An NPDES permit would be required for surface
discharges.

Lastly, connection to Allenspark Water and Sanitation District (Allenspark) was considered.
However, the piped connection (including pumping station) could not be considered in isolation as
Allenspark would not consider supplying MMWSC without major distribution system upgrades.
Therefore, in addition to the connection to the Allenspark system, three levels of distribution
system upgrades were considered and discussed in Section 5.2.

Infiltration gallery improvements were considered as a possible turbidity reduction measure due to
the success of the Allenspark infiltration galleries in reducing raw water turbidity by an order of
magnitude below the MMWSC raw water. The source of Allenspark raw water is also Willow Creek.
Improved infiltration gallery design could discourage the flow of fine particles into the intake
conveyance and encourage the settling of larger particles. Expansion of the infiltration galleries was
considered up to the 25 cubic yard minor dredging threshold for USACE Nationwide permitting.
While removal of particles larger than 20 pm theoretically could be achieved, the improvement of
this over a retrofitted sedimentation basin and 20 pm pre-filtration is insignificant.

Lidstone and Associates, Inc. Page 17 Meadow Mountain Water Supply Company
December 2013 Preliminary Engineering Report



PRIMARY COAGULANT

®

RAW WATER
50 GPM MAX

RAW WATER

STATIC MIXER @

®

COAGULANT

SECONDARY COAGULANT |

FEED PUMPS

BACKWASH OUTLET

®

@

L&@&aa@

< e

FILTER No.
25 GPM CAPACITY

1

FILTER No.2
25 GPM CAPACITY

» LU BACKWASH
RAW WATER 36" DIAMETER 36" DIAMETER nckmasy  FLOWMESER
FROM EXISTING RATE SET
SED BASIN BACKWASH SUPPLY VALVE 5 106 GPM
) & & }

RINSE TO DRAIN

FILTERED WATER

50 GPM FILTERED WATER _

\

BACKWASH
& RINSE
TO DRAIN

——————(g--
T
[
<
0
(7]
St e e aA S

e
"V

EXISTING CLEARWELL

FILTER TECH SYSTEMS, Inc.
DESIGNERS & MANUFACTURERS OF
AquaFloc FILTERS
& WATER TREATMENT SYSTEMS

A A4 888—287—-8292
¢  GRAND JUNCTION, COLORADO

1 FLOW SCHEMATIC

s drawing is the property of Figure 5
FILTER TECH SYSTEMS,Inc. Flow Schematic AquaTech Pressure Filters AquaTech PRESSURE FILTERS
A2 B0 SOMEUREE RO U5 1 i MOUNTAIN MEADOW_
St Al R ks -
TN o USep bieeTLy o hoRECTLy il i s I I A
%cgoﬁsgﬁ FURNISHED WITHOUT WRMT— A O3NOV13 | DDJ |JREVISED FOR CLARITY BROPOSAL Mo T PROIECT No. 1 A 1

#| oae [ev DESCRIPTION 13—826




During the September 2013 catastrophic flood event, MMWSC was able to pilot an ultrafiltration
system with nominal pore size of 0.02 pm. The technology used by this system is equivalent to an
Innovative Water Technologies UF 50 Ultrafilter; however, it is marketed under a different name:
the SunSpring. Turbidity results were tracked over a two week period, and data show effluent
turbidity results consistently below 0.2 NTU (see Attachment 4). Drinking water regulations
require turbidity to be less than 0.3 NTU for 95% of samples taken in a month. Filtered water
effluent turbidity ranged from 0.09 NTU to 0.18 NTU with no correlation to influent water
conditions. This lack of correlation may be related to the calibration of the turbidimeter. With the
proposed new system, a new in-line turbidimeter will be installed. Given the Board mandate that
0&M and record keeping shall comply with the recently adopted manual, calibration of equipment
and record keeping procedures will be implemented with any proposed system upgrades.

Baffling of the clearwell is needed to maximize contact time for chlorine, and given the large water
demand in the winter, reduce the minimum volume of water needed in the clearwell to meet virus
log-reduction requirements. In order to achieve a baffling factor of 0.3, a horizontal serpentine
baffling configuration with two walls and three channels is needed (see Figure 6). The baffling
opening will equal the channel width, assumed to be approximately 3.3 feet. The total width (~10
feet) and length (~15 feet) of the clearwell need to be verified when the tank is empty as no as-
builts exist and access is not possible with water in the tank. These baffling features will provide for
a baffling factor of 0.3, and allow for 1,500 gallons to be maintained in the clearwell while meeting
the 4-log virus reduction requirement at the design flow of 50 gpm (1.2 mg/L residual chlorine, 5
deg C) (using EPA CT calculator).

5.2 Design Criteria

As explained in Section 5.1, feasible options have been compared in order to meet MMWSC'’s goal of
economical compliance with EPA and CDPHE turbidity limits. The five main design criteria for the
consideration of treatment technologies are as follows: 1) peak demand of 50 gpm, 2) treatment
efficacy in removal of ultrafine particles smaller than 0.3 um, 3) minimization of backwash volume
due to site size constraints, 4) optimization of existing building and components, and 5)
minimization/avoidance of the addition of “chemicals” beyond chlorine. As discussed in Section 5.1,
if the above criteria were not met, then the technologies were eliminated from consideration.
Therefore, direct filtration, micro- and ultrafiltration, and alternative filtration technologies were
considered. All comparative criteria for treatment have been included in the comparison table
provided on the following page. An attempt was made to monetize all operational and maintenance
costs associated with the turbidity reduction technologies in Table 5 in Section 5.7 (grey cells
indicate estimated costs and blue cells indicate lowest costs).

In addition to turbidity reduction technologies, connection to Allenspark was considered in
conjunction with distribution system improvements. Since the piped connection (including
pumping station, see Section 5.1 of this report) could not be considered in isolation, three levels of
distribution system upgrades were addressed as part of this option as follows: 1) new distribution
system laid in bedrock below frost line; 2) new distribution system insulated at current depth
above bedrock; and 3) use of existing distribution system, elimination of dead-ends, insulation of
high-risk freeze-prone areas, and installation of functional valves. Capital costs were compared to
see if any connection options could be considered as economically feasible (see Section 5.7 for cost